0000F/D FLfei 1A




6000F 2-1




513 /Table: 002

6000F 91
Fs ] = _ o e HE
DET PART NUMBER DESCRIPTION T E A QTyY

01 6000 020010 Needle bar HF 1
02 GB/T 77 M3x4 Screw M3x4 T i R E MR ET 1
03 6000 020030 Needle bar Holder AT 22 1
04 GB/T 77 M5x6 Set Screw M5x6 T i K E MR ET 1
05 6000 020050 Porcelain Guide ZR 1
06 6000 020060 Needle Bar Clamp RS 1
07 6000 020070 Copper Bush §F £ 3 7K 5 2
08 6000 020080 Wick shE 2
09 6000 020090 Felt Washer [ 2
10 6000 020100 Needle Bar Connecting Link 1 #F Bh AR & FF 1
11 6000 020110 Needle Bar Connecting Link Pin 5X12 AR EFE 1
12 GB/T 77 M3x5 Set Screw M3x5 T i K E ST 4
13 6000 020130 Needle Bar Shoulder Screw AT E ke 1
14 6000 020140 Needle Bar Connecting Link Pin AT EFE 1
14/1 6000 020141 Copper Bush wWE 2
15 GB/T 70.1 M6X30 Screw M6x30 A7~ AIEET 1
16 6000 020160 Needle Bar Crank AT R 1
17 GB/T 893 @42 Retaining Ring @42 FLIEE 1
18 6302-2RSHC3 Top Shaft Bearing % 1
19 6000 020190 Needle Bar Drive Shaft St 4T IR 5 4 1
20 TLA12127 Bear ing BT K 1
21 GB/T 77 M4x5 Set Screw M4x5 Fin EEEE 4
22 GB/T 70.1 M6x16  Screw M6x16 A7 4T 2
23 6202 Shaft Bearing & 7% 1
24 6000 020240 Needle Bar Crank Asm. AT B AL E 1
25 6000 020250 Washer FHE 1
26 6000 020260 Needle Bar Drive Pulley TR E TR 1
27 6000 020270 Drive shaft Key 3X3X20 IR o % T 52 1
28 6000 020280 Clamp Collar PGk 1
29 GB/T 894 @15 Retaining Ring @ 15 iy E 1
30 6000 020300 Needle Bar Crank Link Asm. AT Mk iz 1
30/1 6000 020301 Pin 8Xx20.5 HET 1
30/2 6000 020302 Pin 5X14 44T 1
30/3 625-2RS1 Bearing LR 1
30/4 NBK608 Bearing % 1
31 GB/T 70.2 M6X25 Screw M6X25 EEY R Pay::}: 42 1
32 6000 020320 Needle HLE 1
33 6000 020330 Bearing Carrier Upper Shaft R EhER 1
34 6000 020340 Spring B 1
35 6000 020350 Tension Disk pUES 3% 2
36 6000 020360 Screw M3.5x0.35-11 F LR 125T 1
37 GB/T 70.1 M5X16  Screw M5X16 R 7~ FIRET 1
44 GB/T 77 M5X5 Set screw M5X5 T i K REWRET 2
45 6000 020450 Ring ZE 1




6000F 4-1

» 60000% F B f

i

i




53 /Table: 004

6000F 4-1
Fs 4 = . K=
DET PART NUMBER DESCRIPTION F HF W R QTY

01 6000 040010 Pin 4X15 H 2
02 6000 040020 Clamp Toggle Pivot Pin 6X16 R E R 2
03 6000 040030 Cylinder MOunting Bracket RETEESR 1
04 CQSB20-5D Cylinder REL 1
05 GB/T 70.1 M5X22 Screw M5X22 A7~ FRIZET 4
06 6000 040060 Cylinder Clevis SEERIHES 1
07 GB/T 70.1 M5x8  Screw M5x8 A7~ A2 1
08 GB/T 77 M4X5 Set Screw M4X5 i K ENRET 2
09 6000 040090 Tail Bracket Clamp EEERES 1
10 GB/T 72 M3.5X10 Fill Screw M3.5X10 — 24T 1
11 6000 040110 Indexer Bracket eI a2 1
11/1 6000D 040111 Indexer Bracket T2 1
12 6000 040120 Clamp Plate TR 1
13 GB/T 70.3 M4X6  Screw M4 X6 M7~ k2T 2
14 GB/T 70.3 M5X12 Screw M5X12 ARk IZET 2
15 6000 040150 Throat Plate R 1
16 6000 040160 Clamp Mat EER 1
17 GB/T 819 M4X6 Screw +FIN 2T 4
18 GB/T 77 M5X10  Set Screw M5X10 i S EWRET 1
19 6000 040190 Tail Pivot Clamp EEREEGH 5 1
20 6000 040200 Tail Pivot Clamp Pin 6X38 EEEE RS 1
21 GB/T 77 M4X12  Set Screw M4X12 i K RENRET 1
22 GB/T 61 M4 Nut M4 NEEE 1
23 6000 040230 R.H.Clamp Foot HIEH 1
24 6000 040240 L. H. Clamp Foot FEER 1
25 6000 040250 Roll Pin R 2
26 GB/T 61 M3 Nut M3 NAIRE 2
27 GB/T 77 M3x8 Set Screw M3x8 i X EWRET 2
28 6000 040280 Clamp Arm 1EzhE 2
29 GB/T 70. 1M6x8 Screw M6x8 A7 AT 2
30 6000 040300 Locking Block ENIR 1
31 GB/T 70.3 M4X8  Screw M4X8 A7 RITLIEET 1
32 EPL4-M5 Cyindder base RIS 2
33 6000 040330 Link block EEiEH 1
34 GB/T 61 M5 Nut M5 NEIEE 1
35 6000 040350 Pin $HET 1
36 51010 Needle bearing (NK5/10-TV-XL) TR 1
37 GB/T 896 @4 Split washer @4 FF O35 E 1
38 6000 040380 The slider screw TR R ET 1




6000F 6-1




53R /Table: 006

6000F 6—1
Fs e = . e #H=E
DET PART NUMBER DESCRIPTION S QTyY

01 6000 060010 Trimmer Hook A% 1
02 6000 060020 Trimmer actuator WA 25 1
03 6000 060030 Screw 25T 1
04 GB/T 894 @6 External retaining ring @6 Y 1
05 6000 060050 Trimmer shaft i A 1
06 6000 060060 Cylinder pin 5X16.5 SELHHE] 1
07 GB/T 70. IM4X 12 Screw M4X12 AN RBIEE 1
08 6000 060080 Trimmer clamp lever 1 i 3% 5K R 1
09 GB/T 894 @5 External retaining ring @5 Hhi% 1
10 6000 060100 Clevis EEX 1
11 GB/T 61 M4 Nut M4 NRIRE 1
12 C85N10-10 Trimmer cylinder AL 1
13 GB/T 97 M5 Washer R fE 1
14 6000 060140 Pivot pin HREHEHET 1
15 EPL4-M5 Cyindder base g Hh Sk 2
16 GB/T 77M4X8 Set screw M4X8 Tin ZEIRET 1




6000F 14-1




53 /Table:014

6000F 14-1
Fs E = o e
DET PART NUMBER DESCRIPTION F H o R QTY
01 GB/T 77 M4x4 Set Screw M4x4 Tim K EMRET 2
02 6000 140020 Looper Sensor THE 2
03 6000 140030 Looper Shaft Block TEHEFIR 1
04 GB/T 70.3 M5x20  Srew M5x20 A7 RNk I2ET 2
05 6000 140050 Looper Shaft TEHEFNE 2
06 6000 140060 Screw —F 34T 1
07 6000 140070 Trimmer Knife )] 1
08 6000 140080 First Looper F—TH 1
09 6000 140090 First Looper Holer F—T5 e 1
10 6000 140100 Second Looper o — gt 1
11 6000 140110 Looper Screw 3. 5x5x0.5 TEH2ET 4
12 6000 140120 Second Looper Holder BT RE 1
13 6000 140130 Bearing Screw R IR 22 2
14 LR50/5 Bearing iR 2
15 6000 140150 Bearing Spacer Thi e 23 2
16 6000 140160 Bite Shoulder Screw VAV Pt i 1
17 GB/T 70.1 M3x10  Screw M3x10 v 14 1
18 6000 140180 Col lar IR 1
19 6000 140190 Looper Link Assembly Tt EIEE M 1
19/1 69DDMIC3 Bearing h 1
19/2 6000 140192 Foot stool BZe 2
19/3 6000 140193 Swinging block Bk 2
19/4 6000 140194 Pin @3X15 $HET 3
20 GB/T 97 M5 Flat Washer M5 oy 2
21 6000 140210 Spring @6X12 B 3
22 6000 140220 Looper Cam Fol lwer Plate 4t dly K 1
23 GB/T 61 M5 Hex Nut M5 NAEE 2
24 6000 140240 Flat Washer @8x@13x1 TR 2
25 GB/T 70.1 M4x14  Screw M4x14 M7 fRiges 2
26 GB/T 97 M4 Washer M4 ;e 2
27 6000 140270 Press plate JEHR 1
28 6000 140280 R. H. Looper Cam Follower Plate R.H.Z§t3h 5 K2 1
28/1 6000 140281 Bush wHE 2
29 6000 140290 Looper Eccentric Nut TEHROIE R 1
30 6000 140300 Pin @5X@12X1.8 EEE S 1
31 6000 140310 Pivot Shaft X3 1
32 GB/T 97 M8 Flat Washer M8 T#E 1
33 GB/T 61 M8 Hex Nut M8 NAE R 1




6000F 16-1




53 /Table:016

6000F 16-1
Fs i = e =
DET PART NUMBER DESCRIPTION T M o R qTY

01 GB/T 70.1 M8x20 Screw M8x20 A7 RIZEE 4
02 GB/T 70.3 M5x12  Screw M5x12 M7 fIT Sk I25T 6
03 GB/T 70.2 M5x12  Screw M5x12 B kA7 AIZET 6
04 6000 160040 Base Hinge Tant 9
04/1 6000 160041 Base Hinge rant 2
04/2 6000 160042 Pin 5o 2
05 6000 160050 Base Gasket JREE#E 3
06 GB/T 97 M8 Washer M8 TR 4
08 6000 160080 Cord Clamp @8x13 f#%k 1
11 GB/T 70.2 M4x10  Screw M4x10 B 3 7~ F 25T 1
12 GB/T 97 M4 Serrated Lockwasher M4 T 1
13 6000 160130 Base R EE 1
1371 6000D 160131 Base JERE 1
14 GB/T 70.2 M5x10 Screw M5x10 Bk A miEsT 1




6000F 18-1




5|3/Table: 018

6000F 18-1
Fs e = - v HE
DET PART NUMBER DESCRIPTION F H #E & QTY

01 GB/T 70.1 M6x25 Screw M6x25 A AEET 1
02 6000 180020 Bite Lever EEHF 1
03 6000 180030 Bite haft [ T 4 1
04 6000 180040 Bite haft Retainer & E Fh[E 1
05 GB/T 70.3 M3x8  Screw M3x8 A7~ Ak iIgE] 2
06 GB/T 70.1 M3x10  Screw M3x10 A7 AT 1
07 6000 140180 Collar Dia. 8 LTHEIN 1
08 GB/T 70.1 M4x12  Screw M4x12 AN REET 2
09 6000 180090 Shoulder Nut M5 KR 1
10 6000 180100 Eccentric Nut M5 2 & 1
11 6000 140300 Pin @5X@12X1.8 T 2
12 6000 180120 Bite Adjusting Link XEAEDIR 1
13 69DDIMC3 Bearing peigmp b 2
14 6000 180140 Bite Shoulder Screw N AkER 2
15 6000 180150 Bite Fol lower Bearing Spacer K EGRE 2
16 625-2RS1 Bearing AR 2
17 6000 180170 Bite Fol lower Bearing Screw NAkER 2
18 6000 180180 Spring @6X8.5 P 2
19 6000 180190 Right Cam Follower LiAREEI 1
19/1 6000 180191 Bush wE 2
21 6000 180210 Bite Fol lower Spacer ZESBE 1
22 6000 180220 Bite Pivot Shaft X & X4 1
23 6000 180230 O-rings ¢14X1.9 0ZY B 1
24 GB/T 61 M5 Hex Nut M5 AR 2
25 6000 180250 Left Cam Fol lower EABE 4 1
26 6000 180260 Bitr Follower Spring Retalner ElEsE 1
28 6000 180010 Bite Adjuting Link Assembly P EES 1
29 GB/T 97 M5 Washer M5 T E 2




6000F 20-1




53 /Table:020

6000F 20-1
Fs E 5 = o g HE
DET PART NUMBER DESCRIPTION E M4 o ik aTY

01 6000 200010 Nut M6 N fiE 1
02 6000 200020 Cylinder clveis SETEIERE 1
03 GB/T 70.1 M5x16 Screw M5x16 A RIEET 1
04 GB/T 89475 External retaining ring @5 iy E 1
05 6000 200050 Knife driver lever 1] TISR sh4F 1
06 6000 200060 Pivot HRE 1
07 GB/T 70. IM4x10 Screw M4x10 A7 FIEET L
08 6000 200080 Clamp collar B 1
09 6000 200090 Washer @10x16x2 i 1
10 GB/T 70. IM4x16 Screw M4x16 A7~ fIRET 6
11 6000 200110 Knife lever assembly TIFFeR 1
12 CQ2A16-WTQ155-15D Cylinder =47 1
13 6000 200130 Cylinder base SELE ER 1
14 6000 200140 Drive plate retainer IRz [E E R 2
15 6000 020050 Porcelain guide 8 AR 1
16 6000 200160 Thread guide bracket &aa 1
17 N

18 GB/T 97M4 Washer M4 FiE 2
19 —

20 6000 200200 Drive plate IR R 1
21 6000 200210 Knife guide link 71 BB AT 1
22 6000 200220 Screw M4X16 BN~ A 2
23 6000 200230 Pin 4 1
24 6000 200240 Thread tack-up 23R 1
25 6000 200250 Thread down—off T4z 1
26 GB/T 77TM4X4  Set screw M4x4 T R EIRET 1
27 GB/T 97M3 washer M3 T E 1
28 6000 200280 Shoulder screw BRIZET 1
29 GB/T 70. IM3x6 Screw M3x6 M7 FIZET 1
30 KQ2S04-M5A Gas Joint Sk




6000F 22-1

A
-7 \ -
-~
Wy
d--s)

=l

>

H\I\!}l M
Jill

i

do

2 il
i
I
.

ot R A
e — | Ll




53 /Table: 022

6000F 221
Fs L] = _ o g =
DET PART NUMBER DESCRIPTION FE #H# # & aTY
01 6000 220010 Gear rack RS 1
02 6000 220020 Tension spring R E 2
03 6000 220030 Pinion NGRS 1
04 608—-2RS Bearing T 2
05 6000 220050 Tension spring pin @3x16 WEET 2
06 6000 220060 Motor base FEALEET 1
07 GB/T 70. IM5x20 Screw M5x20 M7 fI24ET 1
08 6000 220080 Barring cam LEah ip 1
09 3IM=147 W11 Synchronous belt BE 1 1

10 GB/T 77 M5x6 Set screw M5x6 Fim X EIRET 4
11 6000 220110 Shoulder Washer @10x@24x1 T 1
12 6000 220120 Pulley B 1
12/1 6000 220121 Pulley Rz 1
13 6000 220130 Axis Synchronous Motor Bl B 2
14 6000 220140 Main cam shoulder screw B IR ET 1
15 GB/T 70.1 M4x12  Screw M4x12 A7 figes 7
16 6000 220160 Motor base FLALE2 1
17 GB/T 70. IM6x20 Screw M6x20 A7~ FAEET 3
18 NK5/10-TV-XL  Needle bearing AR 1
19 GB/T 61 M5 Nut M5 NAEE 1
20 6000 220200 Pulley 52 1
21 6000 220210 Barring lever BT 1
22 6000 220220 Pin $HET 1
23 6000 220230 Slider screw BHRIRET 1
24 6000 220240 Slider A 1
25 3M-255 W15 Synchronous belt B2 1
26 GB/T 77TM6X6 Set screw M6X6 i K TENRET 2
27 6000 220270 Pulley FH%3 1
28 GB/T T7TM5X8 Set screw M5X8 T R EIRET 2
29 6000 220290 Stud BEAE 1
30 6000 220300 Barring lever shaft T 1




6000F 24-1




53%/Table: 024

6000F 24-1
F=s E = _ o e B=
DET PART NUMBER DESCRIPTION F H#F W R aTY

01 6000 240010 Servomotor {AAR B4 1
02

03 GB/T 70.1 M5x16  Screw M5x16 A7~ IR 7
04 6000 240040 Head #lsk 1
05 GB/T 70.2 M5x8  Screw M5x8 BB ebae::EEEd) 1
06 6000 240060 Upper thread guide Lz 1
07 GB/T 70.1 M8x25  Screw M8x25 A7 AT 2
08 6000 240080 Sewing head latch SLE 1
09 6000 220050 Tension spring pin @316 WEET 1
10 6000 240100 Spring DM 1
11 6000 240110 Screw M4x3 —FHEIRET 1
12 GB/T 70.1 M8x40  Screw M8x40 M7 FIRET 2
13 6000 240130 Catch HE 1
14 6000 240140 Emergency Stop Switch 2EFEFX 1
15 5M-600 W15 Belt EBa 1
16 6000 240160 Pulley By 1
17 GB/T 77M4x5 Set screw M4x5 i K ENRET 1
18 6000 240180 Oilite bushing HE 2
19 1
20 1
21 6000 240210 Pin 6x20 $HET 1
22 6000 240220 Knife shaft bushing T E 1
24 6000 240240 Large tension assembly Je 2k SSLRA 1
24/1 6000 240241 Thread clamp device core RER T 1
24/2 6000 240242 Thread clamp piece KZR 1
24-3 6000 240243 Release washer T 2
24/4 6000 240244 Rotary knob e 1
25 6000 240250 Louver oM 1
25/1 6000 240251 Left louver EEMH 1
25/2 6000 240252 Right louver AEMH 1
25/3 6000 240253 Pin K8 1
26 GB/T 70.1 M5x20  Screw M5x20 L7 fIRET 3
27 2
28 GB/T 77 M5X12  Set screw M5X12 iy 8 EARET 2
29 GB/T 70.1 M6x20  Screw M6x20 A7 FRIZET 2
30 2
31 6000 240310 Bracket for motor FE L& ZE#] 1
31/1 6000 240311 Motor base B H/L EE 1
32 6000 240320 Cylinder pivot stud assembly S ELE E BE I
33 6000 240330 Pin 2x24 2] 1
34 GB/T 61 M5 Nut M5 [t 3
35 GB/T 119 M6x20  Pin M6x20 $HET 1
36 CJPB6-5 Cylider =5 1
37 GB/T 70.1 M5x25  Screw M5x25 bav::lEd) 3
38 GB/T 70.3 M3x6 Screw M3x6 W7~ B2 2
39 GB/T 70.1 M4x5  Screw M4x5 ANRIEET 1
40 6000 240400 Catch R 1
41 6000 240410 Nozzle tip S 2
42 6000 240420 Oil cistern SR 1
43 6000 240430 Oil cistern lid HRE 1
44 6000 240440 Contact EL 1




6000F 26-1




53 /Table:026

6000F 26—1
GB/T 65 2000
Fs ] = _ o e =
DET PART NUMBER DESCRIPTION F #F o & Ty
1 GB/T 70.2M3X6  Screw M3X6 AN RINKLIZET 7
1 6000 260020 Coverplate B )
Yl 6000D 260021 Coverplate X 1
4 —
5 P
6 —
8 GB/T 68 M4X6 Screw M4X6 R Rmkiges 2
9 6000 260090 Trimmer Cover Plate MAER 1
10 6000 260100 Bedplate ISBH o 1
1 - 1
12 _— 2
13 GB/T 77 M5X16  Set Screw M5X16 Fim B EN2ET 2
14 6000 260140 Main Shaft Drive Pulley FHIRENE 5 1
15 GB/T 70.1 M3X6 Screw M3X6 M7~ FRIZET 1
16 6000 260160 Hand Wheel Fi 1
17 GB/T 70.3 M6 25 Screw M6X25 ML 7S FIRET 1
18 6000 260180 Needle Guard FEHIR 1
19 GB/T 97 M4 Washer M4 T#E 1
20 GB/T 70.1 M4X5 Screw M4 X5 M7 fI2ET 1
Y GB/T 70.1 M3X8 Screw M3X8 havitEsd) 1
2 APS4-12S Y Sensors Yif it g 1
3 GB/T 77 M3X5 Set Screw M3X5 i & EIEET 1
24 6000 260240 End of Cycle Sensor Bracket fERgE 2 1
25 GB/T 97 M5 Washer M5 R 1
26 GB/T 70.1 M5X18 Screw M5X18 M7 fI2ET )
1 6000 260270 Key 5X5X30 Fe 1
3 6000 260280 Main Shaft 7 1
19 6000 260290 Bearing Carrier Lower Shaft R (LB 1
30 TLA15167 Bering TR 1
31 GB/T 70.1 M6X16 Screw M6X16 havikEsd) 2
3 6000 020280 Clamp Col lar FE 1
33 GB/T 77 M5X0.5-5 Set Screw M5X0.5-5 T EEZET 4
3 6000 260340 Bite Cam ZEOE 1
3 6000 260350 Looper Cam T4 1
3 6000 260360 Retaining Ring ENLIR 1
37 6202N Shaft Bearing i )
3 GB/T 70.1 M4X20 Screw M4x20 R7~ RIZET 1
3 GB/T 97 @4 Washer @4 R E 1
40 6000 260400 End of Cycle Sensor {EREE L 5E 1
41 6000 260410 Washer HE 1
41 6000 260420 Sensor Mounting Plate 1ERLER 2 2L 1
4 6000 260430 Stop REE 1
7 APS4-12S X Sensors XEhiE B8 1
45 _— 1
46 GB/T 70.1 M3X8 Screw M3X8 A7 A2 1
1




6000F 28-1




53 /Table: 028

6000F 28-1
Fs e = e =
DET PART NUMBER DESCRIPTION F H#F O & aTY

1 GB/T 70. 3M5X8  Screw M5X8 A7 Ak igE] 3
2

3

I

3

6 6000 280060 Pul ley Cover Kes !
1 GB/T 70. IM4X80 Screw M4X80 A7~ FAEET 4
8 GB/T 70. IM3X40 Screw M3X40 A7~ RIEET 1
§ GB/T 70. IM3X16 Screw M3X16 A7~ AIEET 4
10 6000 280100 Head Rear Gover )= 1
11 |
12 |
13 6000 280130 Needle Bar Cover it 1
14 6000 280140 Cover Latch =i 1
15 GB/T 70. IM4X6  Screw M4X6 A7S fIRET )
16 6000 280160 Eye Shield RS |
17 GB/T 70.2M4X8  Screw M4X8 Bk A7 AigET 2




6000F 32-1




53R /Table:032

6000F 32-1
Fs % = _ e e
DET PART NUMBER DESCRIPTION E H# #H & Q7Y

! GB/T 823 M5X6  Screw M5X6 +F 3 K124 8
) 6000 320020 Outside the box cover plate IME = 1
3 6000 320030 Screw M6X60 TR A 7 f 825 4
4 6000 320040 Outside the box MR 1
5 GB/T 97 M6 Washer M6 FHE 8
6 GB/T 61 M6 Nut M6 Vav-:L:353 4
7 6000 320060 Cold-light lamp RAT 1
8 GB/T 70.1 M8X20 Screw M8X20 A7~ FRIZET 4
9 6000 320090 Washer M8 KEE 8
10 6000 160131 Chassis base MR EE 1
1 6000 320110 Rubber Pads L ke 4
12 6000 320120 Table HR 1
13 GB/T 70.1 M8X30 Screw M8X30 A7~ AIZET 4
14 6000 320140 Drawer e 1
15 6000 320150 Drawer slideway HESH 2
16 GB/T 818 M5X16 Screw M5X16 +F 24T 6
17 6000 320170 Power switch HIRFF X 1
18 6000 320180 Chassis 5 1
19 GB/T 57 M6X20  Screw M6X20 7~ A L2 4
20 6000 320200 Foot pedal seat D s R R )
1 6000 320210 Foot pedal B SR 1
W) 6000 320220 Connection board EIEWR 1
13 6000 320230 Connecting rod EF 1
Y 6000 320240 Foot pedal switch B REHR FF X 1
2 6000 320250 Trunking 53] 1
2% GB/T 70.1 M4X5  Screw M4X5 bav::LET) )
7 GB/T 97 M4 Washer M4 ®H )
28 6000 320280 Oil skimmer WK R ER 1
29 GB/T 70.1 M4X25 Screw M4X25 SPav:1:5) )
30 6000 320300 Solenoid valve FLH 1) 1
3 6000 320310 Controlling system BH RS 1
3) 6000 320320 Screw M8X50 R KIRET 4
33 GB/T 70.1 M4X20 Screw M4X20 bav:lisd) 4
4 6000 320340 Display screen TN 1
35 6000 320350 Perspex sheet LB TR 1
36 6000 320360 Support plate SR 2
3 GB/T 70.1 M6X25 Screw M6X25 M7 FIZET 4
38 GB/T 951 M4X25  Screw M4X25 +FinkBERIR 4
3 GB/T 57 M10X25 Screw M10X25 ~fkiRET 4
40 GB/T 97 M10 Washer M10 B®EH 4
41 GB/T 61 M10 Nut M10 NAEE 4
4 GB/T 97 M8 Washer M8 #BhH 12
4 GB/T 61 M8 Nut M8 NAEE 14
44 GB/T 70.1 M6X40 Screw M6X40 A7 A 2
15 6000 320450 Castor [ ;




6000F 40-1




53 /Table:040

6000F 40-1
Fs Eee = o o =
DET PART NUMBER  DESCRIPTION + oW R QTY

1 GB/T 70.1 M4x6  Screw M4x6 A7 RIZE 1
) 6000 400020 Closing ring 4B 1
3 6000 400030 Bearded needle ik 1
4 6000 400040 Oscillating axle IEhEh 1
; GB/T 70.1 M4x20 Screw M4x20 A7~ fiRET 2
6 GB/T 97 M4 Washer M4 FHE 2
7 6000 400070 Bearded needle base 5T EE 1
8 HK0609 Needle bearing B ETER R 2
§ GB/T 97 @6 Washer @6 T 2
10 6000 400100 Closing ring 4B 1
1 GB/T 77 M4x5 Set screw M4x5 Tin B EgET 2
11 GB/T 77 M5x5 Set screw M5x5 Tum X EMRET 1
13 GB/T 894 @3 Retaining Ring @3 HhiL 1
Y 6000 400140 Link block EiER 1
15 6000 400150 Dowel 44T 1
16 6000 400160 Cylinder connector HEEk 1
7 GB/T 61 M4 Nut M4 NREEE 1
18 GB/T 70.1 M3x12  Screw M3x12 bav::lEd) 2
19 CU10-15D Cylinder =4 1
20 EPL4-M5 Quick release coupling IR E Sk 2
2 GB/T 97 @4 Nut @4 = 2
0 GB/T 70.1 M4x8  Screw M4x8 A7~ fRIRET 2
23 6000 400230 Cylinder base SELEE 1




-
6000F 44-1




53 /Table:044

6000 440470

Automatic press foot connection piEdh EMIERELR

6000F 44-1
Fs 4 5 _ o e e
DET PART NUMBER  CoCRIPTION = # @R QTY

1 GB/T 70. IM4X8  Screw M4X8 A7~ FHIgE] 4
2 6000 440020 Z Stepping motor DC1.2 Z4h3 i e AL 1
3 GB/T 70.1 M4X8 Screw M4X8 H7s REET 4
4 GB/T 97M4 Washer M4 F#E 4
; GB/T 77M4X4 Screw M4X4 i K ENRET 2
6 6000 440060 Feed gear ERNER 1
7 6000 440070 Angled stepping motor frame N AaTiHamzE 1
8 6000 440080 Universal stepping frame F a5 e 1
9 GB/T 61M3 Nut M3 BEE 3
10 6000 440100 Thread pretect plate R 1
1 6000 440110 Clamp (6.4 1/4) RELZL 3k 2
12 6000 440120 Guide rail (NGMR12C L=275) =1 1
13 GB/T 11973 Pin ¢3 L=12 L] 2
14 GB/T 70. IM3X10 Screw M3X10 A7 AIEE 3
15 6000 440150 Induction block B Rz R )
16 APS4-12S Z Sensor 2Rk 28 |
17 GB/T 70. IM3X10 Screw M3X10 A7~ FAEET 1
18 GB/T 70. IM4X12 Screw M4X12 A7 FAEE] 2
19 GB/T 97M4 Washer M4 T g )
20 6000 440200 Stepping positioning frame i ENIZE 1
N GB/T 70. IM3X6 Screw M3X6 abav:EEE) 3
0 6000 440220 Angled gear flfas & 1
13 6000 440230 Automatic feeding conncting black B ahiE RN 2515 1
U GB/T 70. IM3X8  Screw M3X8 A7~ FIRET 2
25 GB/T 97M3 Washer M3 T )
2% GB/T 70. IM3X12 Screw M3X12 A7 AI2E $
17 6000 440270 Automatic feeding conncting black HaEfhEREHR 1
28 GB/T 97M5 Washer M5 TR )
2 GB/T 70. IM5X18 Screw M5X18 A7 FAsZE] 2
30 6000 440300 Automatic feeding conncting black AR 1
31 GB/T 819M3X6 Screw M3X6 TFIn K uRET 3
1) 6000 440320 Automatic bottom pressure foot plate BEEBITH 1
3 6000 440330 Sliding block Et 1
34 6000 440340 Sponge prossing plate BRIER )
35 6000 440350 Automatic top pressute foot plate Bzl EEBIE 1
36 GB/T 70. IM4X10 Screw M4X10 A7 REET )
37 GB/T 70. IM4X8  Screw M4X8 A7 AR 1
38 GB/T 97M4 Washer M4 T#E )
39 GB/T 97M4 Washer M4 FRE )
40 GB/T 70. IM4X10 Screw M4X10 A7 REET 2
4 6000 440410 Automatic presser foot connection BEAteEBEIER 1
4 GB/T 70.3M3X6  Screw M3X6 Sk A7 fNRET 4
43 6000 440430 Cylinder pushing plate SEERNR 1
44 MGN9CC Sliding block Ak 1
45 GB/T 70. IM3X6  Screw M3X6 A7 FRE2ET 2
46 6000 440460 Guide rail (MGNR9C L=80) S 1

1

)

GB/T 70. IM5X14

Screw M5X14

A7 AIZET

CU10-15

Cylinder

SEL




-

6000F 44-2

i (=)



5|3 /Table:044

6000F 44-2
Fs ] = = o #H=
DET PART NUMBER  CESCRIPTION S qTY

51 AS1201F Rapid scavenging air valve RIRIES [E )
5 GB/T 70. IM3X14 Screw M3X14 A7 fige y
53 GB/T 88 M4X12 Screw M4X12 +FELI24T )
54 GB/T 97M4 Washer M4 S )
55 6000 440550 Thread stopping plate PR 1
56 6000 440560 Automatic feeding support Bz 2R 1
57 6000 440570 Cliding block (MGN12CC) i )
58 GB/T 70. IM3X10 Screw M3X10 A7 FRIRL 4
59 GB/T 70.3M5X10 Screw M5X10 Mk fRIgL 1
60 6000 440600 Pressing plate JERR 1
1 121514 Needle bearing (K12x15x14.3) AR 2




6000F 46-1

A
N
I=5) \o @ 4
AN
o\ PINECRNG
AN D=0
S N (L Y )
D) 1/ ¢ o 9




53R /Table:046

6000F 46-1
Fe W= 4 om iy
DET PART NUMBER DESCRIPTION E H#F & aTY

1 GB/T 70. IM4X10 Screw M4X10 A7~ RIRET 4
1 6000 460020 Stepping motor i B #DC1. 2 1
3 GB/T 70. 3M4X8  Screw M4X8 A7 fISKI85] 4
4 GB/T 7T7M4X4 Screw M4X4 Firm K ERET 2
3 6000 460050 Feeding gear ERLNER 3
b MGW15H Cliding block B )
7 6000 460070 Guide rail (MGWR15H L=320) =1 1
8 6000 460080 Feeding rack ERNA K 1
9 GB/T 70. IM4X12 Screw M4X12 Rkay:il) 4
10 GB/T 70. IM4X10 Screw M4X10 A7 RIEET 4
11 GB/T 119?3X12 Pin 93X12 [+ §
1 GB/T 70. IM4X10 Screw M4X10 A7~ REET 4
13 GB/T 70. 2M3X8  Screw M3X8 FELAARIEET y
u GB/T 9774 Washer ¢4 FHE )
15 6000 460150 Universal back and forth senser GIGEIENRId = 1
16 6000 460160 Oblique guiding rail bracket 2l S 1
17

18 6000 460180 Automatic feeding cupport S SR 1
19 GB/T 70. IM5X16 Screw M5X16 bavikEdd) 2
20 GB/T 70. IM4X10 Screw M4X10 A7 fIEET 4
1

2 6000 460220 Guide rail (MGWR15H L=196) S 4
PAl GB/T 70. IM4X8  Screw M4X8 A7~ BT 4
4 6000 460240 Automatic screw movable holder BaiELFEZEE 1
25 GB/T 70. IM6X14 Screw M6X14 Rhay:ild) 1
2

" 6000 460270 Screw connection block Bk iEiEr 1
3 GB/T 70. IM6X12 Screw M6X12 A7 fIRE] 1
29

30

31 6000 460310 Guide rail (MGWR15H L=110) SH 1
3l 6000 460320 Screw connection rod [E] Sk BEFERLAT 1
33 GB/T 97M4 Washer M4 T 2
3 GB/T 70. IM4X10 Screw M4X10 A7 fI2%T 2
3 GB/T 70. IM4X16 Screw M4X16 AN FNEET )
36 GB/T 70. IM5X16 Screw M5X16 bav::lEEd) 1
3 6000 460370 Locator ENLEE 1
38 6000 460380 Rubber sleeve BRE 1
3 GB/T 70. IM3X14 Screw M3X14 A7 84T 4
40 6000 460400 Sliding black connecting black EEREESR 1
41 MGN12CC Sliding black Bk 1
4 GB/T 70. IM3X10 Screw M3X10 A7 2T 2
44 6000 460440 Guide rail (MGNR12C L=72.5) SH 1
45 6000 460450 Screw guide rail black B LS5k 1
4 APS4-128 U Sensor % % N 5% 1
4 GB/T 70.1 M3X8  Screw M3X8 A7~ AR 1




6000F 50-1




5|3 /Table: 050

6000F 50-1
Fe E 5 _ o e =
DET PART NUMBER DESCRIPTION E H# O & aTY

1 6000 500010 A wire frame PUES 22S !
2 6000 500020 Upper bracket ¥z 1
3 6000 500030 Trimmer Knife kK 1
4 6000 500040 Looper Gauge e 1
5 6000 500050 Lower bracket TX# 1
6 6000 500060 Winding bar 53 1
1 6000 500070 Needles, Size 90 905 H5t 1
8 6000 500080 Oiler HE 1
9 6000 500090 Screwdriver w222 7] 1
10 6000 500100 Bracket 58 ]
1l GB/T 97M4 Washer M4 THE 1
12 GB/T 70. IM4X5 Screw M4X5 A7~ iR 1
13 6000 500130 Wrench e )
14 6000 500140 Allen Key Wrench 4 AAABIRF 1
15 6000 500150 Allen Key Wrench 3 HNABIRE 1
16 6000 500160 Allen Key Wrench 2-1/2 A~ BIRF 1
17 6000 500170 Allen Key Wrench 2 AABIRF 1
18 6000 500180 Wire coil i 1
19 6000 500190 Wire coil bracket 43 1
20 GB/T 61M4 Washer M4 R 1
1 GB/T 97TM16 Nut M16 BELE 1




6000D 52-1




53 /Table:052

6000D 52-1
Fs L/ 5 _ e HE
DET PART NUMBER DESCRIPTION T #H o R aTY

1 GB/T 70.1 M5X16  Screw M5X16 eyt 1
2 GB/T 70.1 M4X16  Screw M4X16 A7 RIRET 2
j 6000 460370 Locator ENLEE 1
4 6000D 520040 Connectiong To Fixed Axis EEEE E )
5 GB/T 70.1 M5X30 Screw M5X30 A 7< FIEET )
6 GB/T 77 M5X8  Set Screw M5X8 Tum X EWRET 4
7 6000D 520070 Aluminum Holder g )
8 GB/T 70.1 M5X8  Screw M5X8 M7~ FUEET 2
y 6000 460380 Rubber Sleeve BIRE 1
10 6000D 520100 Connecting Rod EFF 1
11 6000D 520110 Connection Screws EFFIE 2L 1
12 6000D 520120 Aluminum Connectors {RHEIESE 1
13 6000D 520130 Aluminum Holder gl 1
14 6000D 520140 Aluminum Holder 4858 1
15 6000D 520150 Fixed Cover [E] E # )
16 LM8UU Linear Bearings B 2 hhK 4




6000D 54-1




53 /Table:054

6000D 54-1
Fs L 5 _ o e =
DET PART NUMBER DESCRIPTION F M W ir aTY

1 6000D 540010 Clamp Foot Left A B !
1 GB/T 70.3 M4X8  Screw M4X8 M7 FIm k2T 1
3 — |
4 6000D 540040 Shaft Holder S 1
5 GB/T 70.3 M4X12 Screw M4X12 M 7s fimkIRET 1
6 6000D 540060  Clamp Foot Right e !
1 6000D 540070  Bushing #HE |
8 6000D 540080 Sping HE |
§ GB/T 70.2 M3X30 Screw M3X30 EL A 7S FIRET 2
10 6000D 540100  Support Bracket 2 |
11 6000D 540110  Shaft 3 1
12 CQ2B12-10D Cy!linder S5 |
13 6000D 540130  Washer #HE 2
14 6000D 540140 Clamping Lever J X4F 1
15 GB/T 70. IM4X8  Screw M4X8 bavikEEd) 1
16 GB/T 70. IM3X4  Screw M3X4 Pav::liEd) 2
17 GB/T 97 M3 Washer M3 HE 2
18 6000D 540180  Stop Gage 1Z1F#R 1
19 GB/T 70. IM3X5 Screw M3X5 A7~ FRIRE] )
20 6000D 540200  Screw 1247 1
1 6000D 540210  Clamp Rail Mgk 1
Wy 6000D 540220  Clamping Mat Left R K 1
bk GB/T 70. IM4X8  Screw M4X8 A7~ iR /)
24 6000D 540240  Clamping Mat Right HFEH 1
25 GB/T 77 M4X5 Set Screw M4X5 T K EIRET 1
2 6000D 540260  Clamp Col lar ZHE L
7 6000D 540270 Rubber Clamp Foot Left IR 1
28 6000D 540280 Rubber Clamp Foot Right B RIS 1
29 AS1201F-M5-04A  Cyindder Base R FESK )




6000D 56-1




53R /Table:056

6000D 56-1
Fg E 5 _ o e =
DET PART NUMBER  DCCSCRIPTION T o R QTY

! GB/T 70. IM3X10 Screw M3X10 A7 FIRET 1
1 6000D 560020 Z Sensor ZihfE R 1
3 GB/T 70. IM4X20 Screw M4X20 A7 FNRET |
4 6000D 560040 Sensor Holder {EREE 48 1
5 6000D 560050 Motor Holder FL AL EE 1
6 6000D 560060 Z Send Cloth Motor ZAmiE T BB 1
1 GB/T 70. 1 Screw M4X10 ohay:EE5) 4
§ 6000D 560080 Connecting Rod @10x158 EF )
9 GB/T 70. 1M5%10 Screw M5X10 bav:k: s3] 1
10 GB/T 70. IM3X6 Screw M3X6 A7 ANEET 4
11 H20C Guides B 1
12 GB/T 70. IM5%X20 Screw M5X20 A7 BIRET 3
13 GB/T 70. IM3X8 Screw M3X8 A7 FEET 2
14 GB/T 77 M4X5 Screw M4X5 Tim ZEIRET )
15 HGR20C L190 Guide Post EF 1
16 6000D 560160 Fixed Aluminum Motor Bracket {REIEE B ZZE 1
17 GB/T 70. 2M5x12 Screw MSX12 $ELAAAIEL 4
18 6000D 560180  Synchronous Wheel [E44 1
19 - 1
20 MGN9CH7 Guides S 1
21 MGHROH L83 Guides Post BiF 1
2 GB/T 70. IM5X16 Screw M5X16 bav:L) 2
23 6000D 560230  Fixator EE S 1
U 6000D 560240  Synchronous Wheel Bz 1
25 GB/T 119 @7x45 PIN @7x45 E#E 58 1
2 5M-500 W12 Timing Belt Bk 1
2

28 6000D 560280  Aluminum Connectors SAHEIESS 1
9 GB/T 70. IM5X25 Screw M5X25 A7 AIZET 4
30 6000D 560300 Fixation EE R )
31 6000D 560310  Connecting Rod @8x100 R 2
3 6000D 560320 Fixation ElELk 1
3 GB/T 70. IM4X8 Screw M4X8 A7~ RIRET 8
M 6000D 560340 Fixation EE Lk 4
35 LM10UU Linear Bearings B ZiK 4
36 GB/T 818 M4X12  Screw M4X12 +F 2 K2 7
37 6000D 560370 Control Box Cover Plate S FEER 1
3 6000D 560380 Control Box Shel | | FEINE )
3 6887 Bearings Th 4
40 LM10UU Linear Bearings B2 4
4 GB/T 70. IM6X25 Screw M6X25 A7~ IR 4
4 GB/T 97 M6 Washer M6 #®EH 4
43 LM8UU Linear Bearings B Zhha




6000D 58-1




53R /Table:058

6000D 98-1
Fs 4 = o e =
DET PART NUMBER DESCRIPTION E # # ik aTY

1 GB/T 70.1 M5X14 Screw M5X14 A7 ARIZET 1
2 GB/T 70.1 M4X18 Screw M4X18 M7 84T )
3 GB/T 70.1 M5X10 Screw M5X10 A7 FN2ET 1
4 GB/T 97 M5 Washer M5 T 5
; GB/T 70.1 M4X16 Screw M4X16 A7 FZET )
6 6000D 580060 Locking Lever BT 1
7 6000D 580070 Stud B2 2
8 GB/T 70. 2M5%10 Screw M5X10 HE KA BB 4
9 - 4
10 — 1
1 6000D 580110 Mounting Clamp Ak 1
12 6000D 580120 Mounting Bracket RIEFLR 1
13 6000D 580130 Stud B2 1
14 6000D 580140 Mut B2 1
15 6000D 560150 Support Plate TR 1
16 GB/T 70.1 M4X20 Screw M4X20 M7 FN2ET 2
17 6000D 580170 Nut [E3s: 2
18 6000D 580180 Fixed Plate B R 1
19 6000D 580190 Synchronous Round Of The Plate E % EEMR 1
20 — 1
o1 GB/T 70.1 M4X8  Screw M4X8 A7~ FRIZET !
2 GB/T 97 M4 Shoulder Washer M4 B 1

|

6000D 580230

Sensors Baffle

RERT BRI IR




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43

